ANNE CAMPBELL

. +441279726865 "
2083 16:37 i R
14/ @7/& % — ) MAM

]
“

\

32" RIDING Mowgn.Monéni"szss-‘zgoo

—

2

t
."

: 1

A | ’ :
BLACK e

j’ . l{“"‘ L . ' '\:‘u i ‘ -v"
Dl !

2 i .
AL -

Feb By F

) :ed/:o make
urM fake it o 5
tents,

Switeh w/Knob, Meadiamp .
' Kok, Headlamp Switeh /'»7-
Fuge 15 Amp

Wite Harnpsg Ammbly
S o

8 The'
W, Mex.Hd, %.20 X ¥ Ia,
Locknuy, Hex, %.20 The
Solenoig

Key, Ignition
: ing Nut, Nyloek, 720 Thy

”, v
Lacknug, Hax, 8/15 19 Tha .,
F!atwaxhar. % In. Engine Pa D0 o
Brnkeriﬁrery Hold-Dawn Wire Clip, Prsg : ’
Nut, Kot 20 con Lead Wirs, Hegdlam, "
Nut, Keps, 5/16. 8 Thy Hanoy 3 G
Cap, Bartory _ Clip, Héadlamg Mounting
“Carriage Bolt, 515,14, 50 In, Crew, Hex Washar, Hd, Mo, 8.y -
Battary . 3 2 . R ]
*Carringe oy, %20 % % 1n, Rifg, Head ’
-, Battery Roy . * ‘
"Nt (Lockaur Swirch Pary)

amp [
Lockwosrar. Seiit, 5/1g m.' .

N« May Re Purchaged Localry,

; ®2£+60 £0 b1 1nC

o K : — ol i M-“g.uvI FREW AN
T BBLIELESTS




< N
> w Loun .
S oa Seyer g 4 L . S . " :
S 4 .32" RIDING MOWER MODEL 5289-4000, .- R :
a N
@©
@
o~
©
I
o
3
(24
-
>
i
|
m
o
=
ot
o @
A
B g -
-
5
of
>
g -1
[ A
- s
2 2
¥
N
IS
& 3
N~ E
™
=
¥
<
5
]
+
g N
@
E a
0 S . A"ilUNHW!EHED
e . ITEMS ARE INTERCHANGEABLE
g 4 . .WITH OPPOSITE SIDE
~
~
$ = -
< 3.,
- A, , " . -
-« 2
om
N . .
S . k O T
" 32" RIDING MOWER MODEL 5289-4000
o AR “ « i R : - . . T .
& o . 4 < y ¥ -~ O e y . . A
o LN g7 CALWAYS GIVE THE FOLLOWING INFORMATION WHENOROERING REPAIR PARTS: -~ - - - .
1.'lg'ﬁé PART NUMBER 2.The PART NAME3.QUANTITY DESIRED 4.The MODEL NUMBER—({As showa an Mode! Plate]
- T SEND PART ORDERSASPER INSTRUCTIONS ON THE FRONT PAGE A
-~ . YQUR UNIT 1S RIGHT HAND {RH) OR LEFT HAND {LH} AS YOU STAND BEHIND-IT. °
. DO-NDT USE KEY NUMBERS WHEN DRDERING REPAIR'PARTS, ALWAYS USE PART NUMBERS.
o * All replacement parts. ill e supplied in current pre fon colossar in 2 neutral cotor.
g - - Abj fing fee is Zpplicable 103mall perts orders, .
I s v - C i - ra A
@ — =
m - - B L Kay Key
o Description” _ ol | o |, PartNo. | Desoription:. No. | PartNo
0 Gas Tank B 27 |« 28928 | Shoulder Bolt” - 53 | 446363 | *Flaiwasl b
; Clip, Gas Line> ~ ﬂ 28 ‘46848 | Awum, Drive Idler . 54 | +122088 *Skrew, Hex Hd, 5/16-18 x2 In
| Gas Ling - 28 43953 | Spacer- = 85 . 43591 Be!t Gu.de. Transmission Pulley
o Locknst, Hex, 5716-18 Thd, 30 22083, | Retaining Ring 56 'F{r}.)d Brake
o *Lockwasher, Eplit. 5/16 In. 31 43979" | V-Belt, Trensmission Drive s7 acket, Brake Rod’
5 See Footnote Below - 32 | .- 39286 | Pulley, Transmission --58 Shoulder Bolt. -
o Ol Drein Tube 33 |- 3021 Woodruff ey E9 Spring, .Drak,e Red LI I
u Pipe Plug. % In. . 84| Tt 48278 Spring. Main Drive 60 “Washer, Shakeproof, 5/16 (n. |-
z Locknut, Hex, %-16 Thd 35 { 121222 | “Pin Cotter, 3/32 x % ln. 61 "Screw, Hex Hd 5/16-18 x % in.
< Bracket, Vibraiien, Right 361 120392 | Flatwasher . B2 *Carriage Boll, 5/16-18 & % In.
Bracket, Vibration, Left 37 43980 | Eed, Clutch 083 Hub Cap
Mount, Load Carryigg Upper 38 50853 Msin Frame 64 “E™ Ring, % In.
i Mounting, Rebound, Lower - 38 49885 | Foot Pud, Lefl €5 Flatwasher _ >
4 42273 | jnser, Steel, Yibration Mount 40 51089 | FeoiPed, Right © 66 Wheal & Tire Assy. Rear
15 180112 [ Scraw, Hex Hd,5/16-18 x 2% (n 41 43967 Ay Parking Brake 67 Flatwasher
,_; .18 50653 .| Bel{ Gride, Blade Drive az 43968 Spring, Parking Brake B8 Spacer
c 17 |- "49896 | Belt Guide. Transmission Drive 43 40974 | Sthoutdar Bolt, Parking Brake 6% Plste. Bearing Retaingr
- Balt - 44 Ggﬁ Dacal, Patking Brake 70 Bearing 5>
o g 18 | 271184 ; Nut, Hex, Keps, 5/16-18 Th 45 SO%E Spring, C.utch Pedal At .Sprocket, 54 Tooth, No_ 41
® m 19 |7 120388 | *Flatwsher, % [n. . 46 50738 | Bake Padal Assembly . 72 [ Difterential | Peérless. Model 1718 (Sea
Qe 20| - 33200 | Key. Engine Pulley * 47 48761 | -Rubber Pid, Brake Pedal . Wananty, Page 11}
> ‘i 2 123567 | Serew, Hexhd, %-16x7% 48 433858 Shaft, Brake-Clutch Pedal 73 Differential Parts.
N 22 120383 | Lockwasher, Split, ¥ In. 43 29483 Kndb, Gear Shitt . - 74 35628 Key, 3716 x 3/16-x 27 In.
S 23 43981 Pullev. Engine 50 46840 | T-:ansmission (See Page 21} - " 75 41081 | Tire B i
3 24 39859 Balt Retainer - 5% 44044 | ChainAssembly 76 24167 1 Valve Stem ®
+ 25 35374 Pulley, Idiar 52 20T Link {Q@nly), Chain Connector 77 L6182 | Wheel
m L 23 §20918 | *Scraw, Hex HG, ¥%-16 x 1% In. Ng. 41 78 68588 Decal, Parking Brake
3 *Standard Hardware ltems - May Be Pucchased Locally. B @
o & A , . a
i
5 o ¥ .
m T
o ° . . | Replacement engines and paris are e from Engine It ‘s authorized Service Staticnt who are
o % - ) alio to be contected in regard 1o the Engine Warranty. Se your Engine Manual for location of these stations.
- 1 . 2 - B
= B -
- 3 @ : : '

Fa4

Y




PAGE ©4/84

ANNE CAMPBELL.

+441279726865

14/87/2083 16:35

p.5

81537368798

14 03 09:24a

Jul

61537367989

Murray, Inc.

Jla

Jul 1403 089

Murray, Inc.

" Screw, Taptite, %20
Lacknut, Hex 316 18Thd
_Cansole A‘SEmblY
- Lacknut, Hex, % 237
"Stesring Wheel
Rell Pin
Bearing, Steering
Dash Assersbly
.. Krab, Enginé Cantiol-Lever
Screw, Hex Washer HY, %-20 % 1
* Sorew, Taptite, No. 832 x 3/ tn. ™ T} 4
. 394892, Heuining_ﬁing‘ A -
207} 44008 | Shaft, Steering
21 [+454565 | Roll Pin .
22 440089 Pinion Gear
23 || 39580 Bearing; Steering - 3
: 24 36625 "€ Ring R NENREEY

—=

Scmw.HAde sflsmxmjn
Screw, Plastite, %-10x % In
Gasﬁluge Sy
H -
.
row, Hex Hg 5f!&18x§|’5 Ir

“Bragket, Grilte.Suppor:, LH.
Hracket, Grillg Suppor., RH.

|- Decal. Hanger. .

Whoe! & Tire As Assv. me
Logknut; 3/8-16
"Flatwisher, 38 lnA -

*Standard Hardware [tems.- May Be Furchzsed Locall'f

IT!EGARE INTERCHANGEABLE
. WIYK MBHYE SIOE

ALLUNKUWRERED

€002/.8/P1

LE19T

698924622 TPp+

TI3FdWYD 3NN

pa/18 39vd



PAGE 082/84

ANNE CAMPBELL

+441279726865

16:37

14/87/2063

32" RIDING MOWER MODEL 5289-4000

F-11 '

F-12

\ '
Key ‘ Key ~| | Key
_No. | Part No. | Descriptien No. | PartNo. | Descriptivn No. | .PartNo. | Description -
wf, 46478 Hand Grip 22 35410 | Spring 44 87475 | Decal, Height Adjeust
P2 T 49130 Léver, Cluich 23 41204 | Switch, Lockout 35 47223 Mowar Deck
2 [*9424215 Locknut, %-20 The Za 41482 | Press Ciip T a8 47354 Baifs, LH.
4 48561 Spring, Cluich Lever T 25 Wire Asssmbly 47. 42433 Biads 15 in,
5 8260 Hairpin Cotter * 28 47818 | Pull Fin 48 2483 Formed Washar -
3] 47515 Quadrant 27 49052 | Bar Hicch ) 58 39573 | Screw, Hex Hd, 34-24 x 1 [n
7 | 8413447 Lecknut, 5/16.18 The -28 120228 [ *Screw. Hex Hce, 571618 x 5% .5 50 46512 Lift Catle ‘
i 46563 { Shoulder Bolr 29 43058 | Lock Bracket 51 42424 | Suppon, Pivot Tube .
9 47357 | ‘Spring. Cluteh Lever' 30 120918 | “Serew, Hex He, %-16x 1% In. 52 23763 | Whee! Axle
1 120382 | *Flatwashes. % in. N 50613 | Pivot Bracken 53 . 39831 Tire & Wheel, § In.
n 47523 tdlar Arm Assy (Includes a2 50556 | Brackel, Upsiop 54 38522 | Pin, Clevis .
. . . hems 1" & 12} L33 47814 | Pin, Pivot 35 35404 | Ciegs, Lift Cable -
12 41471 | Braka Pad 34 48675 .| *Colter Pin, 3716 x 1%1n. 56 121222 | “Pin, Colter, 3/32 x % In. R
13 416011 Rivet. Brakn Pad 35 43676 | Lift Suppert, Plate Assy 57 120372 | *Square Nut. #4-20 Tha " ”
ke 122168 |.*Scaw, Hex Hd, %-16 x 1% in. 38 806415 | Flatwashar. % in. 58 120123 Catier Pisy =
15 46476 “Pulley. Idler 37 47390 | V-Belt 58 47355 | Chye Extsrsion
16 |.748477 Bsll Hetainer 38 50633 -] Quill Assembly 30 49708 | -Pivol Tuba Assembly
17.1°94713534 | {Lecknut, 32-16 Thd 39 41353 | Cover, LM, Puley- 3% Lever, Helght Aﬂpus[
18 47517 Bracket, [dler Arm 40 67944 ] Deceal, Caution 32. Hand Gsip
At 47516 Shouider 8ot 41 122017 | *Serew, Hex HG5/16- 15 x11r. 33 Spring
20 45878 Lockwasher, {Lockeut Switch Part) 42 50834 | Screw, Taptite. S/IE 18 x Y ll’\_ §d ™ Sorew, Hlx HaA 5/18 18 x l’/;:n
21 45827 Rul, (Lockeut Swich Fari| 43 47352 | Cover, R.i H S'ulieg a
'Slanda?d Haldwalaltsms -May Be Purchasad Lm:ally_ :

P e

A

e2E:60 B0 #1 INC

) *oul ‘RRJJIN)

BBLOELESIS




